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Test Report
Applicant : Dongguan Aibei Silicone Products Co., Ltd.

Address : Room 303, Building 3, No. 11, Dongqiao 1st Road, Tianliao, Shipai Town,
Dongguan City, Guangdong Province.

Manufacturer : Dongguan Aibei Silicone Products Co., Ltd.

Address : Room 303, Building 3, No. 11, Dongqiao 1st Road, Tianliao, Shipai Town,
Dongguan City, Guangdong Province.

Equipment Under Test (EUT)

Sample name : TPE DOLL

Testing type/model :

AIBEI, 65cm, 70cm, 78cm, 81cm, 85cm, 88cm, 100cm, 105cm, 110cm,
115cm, 125cm, 128cm, 130cm, 135cm, 138cm, 148cm, 151cm, 153cm,
158cm, 159cm, 160cm, 161cm, 162cm, 163cm, 164cm, 165cm, 166cm,
168cm, 169cm, 170cm, 171cm, 176cm

Brand Name : AIBEI

Received Date : 2022-07-25

Test Date : 2022-07-25 to 2022-08-02

Test requested : Selected test(s) as requested by client.

Test Method : With reference to US FDA 21 CRF 177.2600

Test Results : Please refer to next page(s)

Result Summary：

Test Requested Conclusion

As specified by the client, with reference to USA Food and Administration
regulations to determine the amount of extractives from polymeric coatings in contact
with aqueous food and fatty food

Pass

***** For more detailed information, please refer to the next page*****

Approved by: Andy Zhang
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Results:
Tested part(s):

Product name Description

TPE DOLL Realistic Adult Doll

A. With reference to US FDA 21CRF 177.2600 to test Maximum extractable fraction in water,
50 % alcohol extractives, and Xylene.

Items Unit MDL Results Limit

Water extractives % 0.01 0.008 0.15

50%alcohol extractives % 0.01 0.005 0.15

n-heptane extractives % 0.01 0.004 0.15

Conclusion / / Pass /

Sample Description

A: TPE Material

Note:

-212°F=100℃；120°F=48.9℃;
-1inch2=6.4516cm2

-Photo appendix is included.
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Appendix
Photograph of Sample
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END OF REPORT


